
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
[...]
The Customer Name submitted here may be updated automatically based on what is current and active with the Texas 
Secretary of State (SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

City of Victoria       

7. TX SOS/CPA Filing Number 

N/A 

8. TX State Tax ID (11 digits) 

N/A 

9. Federal Tax ID  

(9 digits) 

745002441 

10. DUNS Number (if 
applicable) 

      

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other          Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 
Occupational Licensee        Responsible Party                VCP/BSA Applicant                      

 Other:                                                               

15. 
Mailing  

Address:  

P.O. Box 1758 

      

City  Victoria State  TX ZIP  77902 ZIP + 4       

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

1758 kgill@ victoriatx.org 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  361  ) 485-3414            (       )     -       

 TCEQ Use Only 



TCEQ-10400 (11/22) Page 2 of 3 

SECTION III: Regulated Entity Information 
21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of 
organizational endings such as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Victoria Regional Wastewater 

23. Street Address 
of the Regulated 
Entity:             

(No PO Boxes) 

923 US Hyw 59 S. 

      

City  Victoria State  TX ZIP  77905 ZIP + 4       

24. County       

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 
      

26. Nearest City    State Nearest ZIP Code 

Victoria TX 77905 

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical 
Address may be used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:  28.75667 28. Longitude (W) In Decimal:  -97.003611 

Degrees Minutes Seconds Degrees Minutes Seconds 

                                    

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 
 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      221320       

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Treatment of domestic wastewater 

34. Mailing  

Address:  

P.O. Box 1758 

      

City  Victoria State  TX ZIP  77905 ZIP + 4       

35. E-Mail Address:  kgill@victoriatx.org 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 361 ) 485-3381          (     )    -       

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates 
submitted on this form. See the Core Data Form instructions for additional guidance.   

 

 Dam Safety  Districts   Edwards Aquifer   Emissions Inventory Air 
 Industrial Hazardous 

Waste 





 

  

Attachment B 
Plain Language Summary 

Admin Report 1.0, Section 8.F 

  



TCEQ-20972 (08/31/2023)  Page 1 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 
TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 
Pollutant Discharge Elimination System (TPDES) and Texas 
Land Application (TLAP) Permit Applications 
 
Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

City of Victoria (CN600243257) operates the Victoria Regional Wastewater Treatment Facility 
(RN102739703), an activated sludge process plant operated in the complete mix mode. The 
facility is located at 923 U.S. Highway 59 South, in City of Victoria, Victoria County, Texas 
77905. This application is for a renewal to discharge at an annual average flow of 9.6 million 
gallons per day of treated domestic wastewater to the Guadalupe River. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and 
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 
1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package. 
Domestic wastewater is treated by a bar screen, grit chambers, aeration basins, secondary 
clarifiers, a sludge holding tank, belt filter presses, chlorine contact basins, and 
dechlorination chambers. 
 



TCEQ-20972 (08/31/2023)  Page 2 of 4 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

La Ciudad de Victoria (CN600243257) opera la Instalación Regional de Tratamiento de Aguas 
Residuales de Victoria (RN102739703), una planta de procesamiento de lodos activados que 
opera en el modo de mezcla completa. La instalación está ubicada en 923 U.S. Highway 59 
South, en la ciudad de Victoria, en Victoria, Condado de Victoria, Texas 77905. Esta solicitud 
es para una renovación para descargar a un flujo promedio anual de 9.6 millones de galones 
por día de aguas residuales domésticas tratadas al río Guadalupe.  

Se espera que las descargas de la instalación contengan una demanda bioquímica carbonosa 
de oxígeno (CBOD5) de cinco días, sólidos suspendidos totales (TSS), nitrógeno amoniacal 
(NH3-N) y Escherichia coli. En la sección 7 Análisis de Contaminantes de Efluentes Tratados 
del Informe Técnico Doméstico 1.0 en el paquete de solicitud de permisos se incluyen 
contaminantes potenciales adicionales. Las aguas residuales domésticas se tratan mediante 
una rejilla, desarenador, cuencas de aireación, clarificadores secundarios, un tanque de 
retención de lodos, filtros prensa de banda, cuencas de contacto con cloro y compartimientos 
de decloración. 
  



 

  

Attachment C 
USGS Map 

Admin Report 1.0, Section 13 

  



ONE MILE RADIUS

APPLICANT'S
PROPERTY
BOUNDARY

WWTP BOUNDARY

POINT OF
DISCHARGE

X

ATTACHMENT C
CITY OF VICTORIA

VICTORIA REGIONAL WASTEWATER TREATMENT FACILITY
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT APPLICATION

USGS MAP

MILE
0 1

SCALE 1:24000

N



 

  

Attachment D 
Treatment Units 

Tech Report 1.0, Section 2.C 

  



 

 D-1  

ATTACHMENT D 
CITY OF VICTORIA 

VICTORIA REGIONAL WASTEWATER TREATMENT FACILITY 
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

APPLICATION 

TREATMENT UNITS 

Treatment Unit Type Number of Units Dimensions 

Vortex Grit Collectors 2 12’ dia. 

Aeration Basins 

4 50’ W x 105’ L x 11.25’ SWD 

2 50’ W x 101.2’ L x 11.25’ SWD 

Clarifiers 

1 70’ Dia., 12’ SWD 

3 75’ Dia., 12’ SWD 

Belt Filter Press 2 2 meters 

Chlorine Contact Basin 

1 40.33’ W x 50’L x 11.76’ SWD 

1 41’ W x 49.2’L x 11.75’ SWD 

Sludge Belt Presses 

1 1.7 meters W 

1 2.2 meters W 

Sludge Holding Basin 1 30’ W x 30’ L x 10’ SWD 

 



 

  

Attachment E 
Process Flow Diagram 

Tech Report 1.0, Section 2.C 

  



ATTACHMENT E
CITY OF VICTORIA

VICTORIA REGIONAL WASTEWATER TREATMENT FACILITY
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT APPLICATION 

PROCESS FLOW DIAGRAM

Legend

Liquids

Solids

SO2Dechlor.

Fine Screens/
Grit Removal

Final
Clarifier

Raw 
Wastewater

Effluent
To River

SO2

Chlorine 
Contact
Basin

Flow
Splitter

Box

Aeration
Basin

Aeration
Basin

Aeration
Basin

Aeration
Basin

Aeration
Basin

Aeration
Basin

Raw
Pump
Station

Final
Clarifier

Final
Clarifier

Final
Clarifier

SO2

Return
Activated Sludge

Waste
Activated 
Sludge

Sludge
Holding

Tank

Belt
Presses

Chlorine 
Contact
Basin

Odem St. 
WWTP
Sludge

Solids
To 

Disposal



 

  

Attachment F  
Site Drawing 

Tech Report 1.0, Section 3 



Service
Area

City
of

Victoria

0 2

SCALE
1 inch = 2 mile

N

ATTACHMENT F
CITY OF VICTORIA

VICTORIA REGIONAL WASTEWATER TREATMENT FACILITY
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT APPLICATION

SITE DRAWING



 

  

Attachment G 
Sewage Sludge Solids Management Plan 

Tech Report 1.0, Section 6.G 

  



 G-1 

ATTACHMENT G 
 

CITY OF VICTORIA 
VICTORIA REGIONAL WASTEWATER TREATMENT FACILITY 

TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT 
APPLICATION FOR PERMIT RENEWAL 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN 
 

 
 TREATMENT UNITS AND PROCESS DIMENSIONS 

See Attachment D, Treatment Units. 

 
 PROJECTED SOLIDS GENERATION: 

BOD5 Removal 

Influent Concentration 260 mg/L 

Effluent Concentration  20 mg/L 

Net Removal  240 mg/L 

Design Flow 9.6 MGD 

 

Solids Generated 

The table below presents the amounts of solids generated at design flow, and 75%, 50%, 
and 25% design flow.  

 FLOW 
100% 75% 50% 25% 

Pounds BOD5/day Removed 19,215 14,411 9,607 4,803 
Pounds of Dry Sludge Produced per Day1 17,101 12,826 8,550 4,275 
Pounds of Wet Sludge Produced per Day2 2,137,625 1,603,218 1,068,812 534,406 
Volume of Wet Sludge Produced per Day3 256,309 192,232 128,154 64,077 

 

1 Assuming 0.89 lb of dry sludge produced per pound of BOD5 removed. 
2 Assuming 0.8% solids 
3 Assuming sludge density of 8.34 lbs/gal 
 
 MLSS RANGE:  

 
Typical operating MLSS in the aeration basins is 4,000 mg/L (at high water level).  

 

 OWNERSHIP OF ULTIMATE SLUDGE DISPOSAL SITE: 

Sludge from the final clarifiers is held in a waste sludge holding tank, then dewatered by a 
belt press before it is hauled to the Victoria County Landfill for disposal or the Victoria 
Compost Facility for beneficial reuse. 



 

  

Attachment H 
Effluent Analysis Reports 
Tech Report 1.0, Section 7 



[TOC_1]Cover 

Letter[TOC]
130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

November 14, 2024

Laboratory Report

City of Victoria

Victoria, TX 77901

702 Main Street

Curtis Davis

The following test results meet all NELAP requirements for analytes for which certification is available. Any deviations 

from our quality system will be noted in the case narrative. All analyses performed by North Water District Laboratory 

Services, Inc. unless noted. 

For questions regarding this report, contact Monica Martin at 936-321-6060.

Report ID: 20241114081935JKW

Sincerely, 

Justin Wood For Deena Higginbotham

Director of Client Services



Reported:

City of Victoria

702 Main Street

Victoria, TX  77901 11/14/2024  08:19

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

18 Mohm DI - Outfall 001 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

05/14/2024   9:00

18 MOhm DI Water

Collected by: Joshua Marquet

24D3987-01

Regional WWTP - Table 2&3 - Outfall 001- Grab 1 [none]

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 06/06/2024  14:090.002501 BHE3081<0.00250 ISSA

[TOC_1]Sample Results[TOC]

Page 2 of 89

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

City of Victoria

702 Main Street

Victoria, TX  77901 11/14/2024  08:19

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

05/14/2024   9:00

Waste Water

Collected by: Joshua Marquet

24D3987-02

Regional WWTP - Table 2&3 - Outfall 001- Grab 1 [none]

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 06/06/2024  14:140.002501 BHE3081<0.00250 ISSA

Page 3 of 89

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

City of Victoria

702 Main Street

Victoria, TX  77901 11/14/2024  08:19

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 4 Part Grab 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

05/14/2024   9:00

Waste Water

Collected by: Joshua Marquet

24D3987-03

Regional WWTP - Table 2&3 - Outfall 001- Grab 1 [none]

*

Field 

Flow Field 0.00MGDCalc 05/14/2024  09:000.001 BHE30125.60 CLNTN

Page 4 of 89

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

City of Victoria

702 Main Street

Victoria, TX  77901 11/14/2024  08:19

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

18 Mohm DI - Outfall 001 

AnalystSDLDF Batch